

**TRANEXAMIC ACID**

<b>Form:</b>	500mg per 5ml ampoule (Cyklokapron™)
<b>Reconstitution:</b>	Already in solution
<b>Administration:</b>	a) IV injection (preferred)  b) IV infusion - continuous
<b>Method:</b>	a) Slow IV injection at a rate of 1ml (100mg)/ minute.  b) Following initial treatment by intravenous injection, dilute with compatible fluid and give by continuous infusion at a rate of 25-50mg/kg/day.
<b>Compatibility &amp; Stability:</b>	Sodium Chloride 0.9% Glucose 5%
<b>Special Notes:</b>	1. Rapid IV injection may cause dizziness and/or hypotension.